e
: LAW—8
WQS!:!Q LAZER ZX SLIPPER CLUTCH SET

®
Parts List (Suitable Kit)
***ff***************************** 4146, Lazer 7X
Limitter Collar x 1 E Ring (E—3) x 1
Slipper Plate x 2 Wave Washer x4 3148 Lazer ZX Sport
Guide Plate x 1 4 ¢ x6 Shim X 2 % Need following parts to
, install LAW—8 to the
Main Shaft Rl 4 ¢ x8 Metal Bushing x 1 . Lazer ZX Sport.
Spur Gear (100T—48P) X 1 M3x3 Set Screw x 1 LA — 5 Guide Plate
; v x 1 LA— 7 Front Drive Hub
Rear Drive Hub x 1 M3 Nylon Nut LA—11 Drive Pulley Set
4 ¢ x8 Collar x 1 Instruction Manual ~ x 1 % Optional Parts
; W0117~0125
% % % Spur Gear (100T—48P) and Pinion Gear (48P) Hard Pinion Gear
should be used as a set form. (17T~25T —48P)

*************************************************

LS

Step 3

Stepil Pulley (Flanged) ! Cross Wrench

{ How to adjust )
Drive Pulley M3 Nylon Nut
E Ring (E3) 4 ¢ x8 Collar \ i \
e - e Ay = =5 R M3 Nylon Nut
_ A <

Limitter Collar

Wave Washer
Step 2

Rear Drive Hub
M3x3 Set Screw

Guide Plate

4 ¢ x8 Metal
Bushing

Slipper Plate

Push the metal
bushing into the
spur gear first,

Rear Axle Box (A)

x Tighten the M3x3
Set Screw on the flat
of the shaft.

KYOSHO CORPORATION



O ERANRS RGNS TSR VO ML P

®
s LupelUR | el s 2 S

Xty MME. L—H—ZXIZA U/M*?7/%%%§¢6ﬁwwa/h—da/¥/b
T, Ry N=2F v Fbit, AN—XYCERETIRMI T vTFDC LT, ®HHN
Ty 5’4“\”@%5&’2§hi‘§fﬂiﬁ¢t%3¥b$l <R, . RBLIAEAL
THEICE2oLicE). RV FRXVLRELEIT.

WEHWA: No. 3146L—%—ZX
X L—H—ZXEXR—RANDAWD AT —LH— =X, TEEDIN—) D

A LD MATTHET T,

LA-—11 RKI477—Y—tyhk ¥300 1 1
LA— 5 54 R2ZL—F ¥250 1 {i#
LUN= 7 PRSI IR N, B LA 0O 1 {&
X Step 3
Step 1 T——25>% +FEL>F
KS1T : T4ty EOOHTMBTRY ¥
R ) A—77/+mmni&mgui¢
E ')/'7(5 gy OO 8)’7_
ARSI . Tl M3F1a>FY
@ I mﬂm YSE—H7—
D=/ P Y=
Step 2 nEME
YT RSATNT AhED & A1 KTL—h

M3X31Ex>

EICS=FVIC Q)
HL<PLC B,

$ 4 X9 8XH)L

0 AUYN—FL—\

oMEEHES

COMOENZ. b LB CMAYTTT SEEZ W,

Rt K4t T243 W)IIREATHNF & 4 87153




